
Group: SILEO

Engine: SILEO 1000   Drawing: M

STARTING

POS. CODE DESCRIPTION Qty

  1 1780.129 bolt M 10 X 75 (alt.33 A) 1

  2 7625.256 washer diam. 10,5 1

  3 9732.064 screw M 8 X 30 3

  4 3240.033 nut M 10 1

  5 8725.060 alternator  support  33A 1

  6 2100.074 preheating glow plug 24 V 3

  6 2100.089 preheating glow plug 12 V 3

  7 2185.548 glow plug wire 2

  8 1770.014 bolt M 8 X 45 1

  9 7625.012 washer diam. 8,4 1

 10 1157.261 eXternal volt.alternator  12V-33A 1

 11 6275.160 plate M  8 (X alternator  33A) 1

 12 5840.224 starting motor 12V 1,7KW 1

 13 9730.046 screw M 10 X 35 2

 14 6745.050 oil switch  0,3 bar (M 12) 1

 14 6745.056 oil switch 1,4 bar (white mark) 1

 15 4670.060 copper gasket diam.12 1

 20 3240.004 nut M 5 3

 21 7626.066 washer 3

 22 3240.020 nut M 8 1

 23 7565.007 washer diam. 8 1

 29 2185.867 glow plug wire 1

 33 6491.013 pipe elbow 1

 38 3810.024 flange for starting motor 1,6 KW 1

 41 2186.143 wire with diode 12V 1

 53 1557.122 connection 2 ways 2

 54 1557.119 connection 14 male contacts 1

 55 1557.118 connection 14 female contacts 1

 58 2186.105 wire eXtension mm 1000 1

 59b 2185.999 wire for dashboard on engine with warning light/sensor for elec 1

 64 9180.188 faston female 4,25 12

 65 9180.187 faston male 2,76 12

 66 9180.189 faston male 9,5 2

 67 9180.190 faston female 8,5 2

 78 3240.033 nut M 10 2

 80 2186.116 el.wire 1

 81 2193.145 control boX 1

 82 3527.082 spacer 1

 83 9302.027  1

 84 8900.600  1
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